ASSEMBLY AND PARTS ALBUM

No. Type Power Electrical Motor
1 SDE5000T SU186FGET 190
2 SDE6500T SU186FAGET 204
3 SDE6000T3 SU186FGET3 190
4 SDE6500T3 SU186FAGET3 204
No. Part. No. Description No. Part. No. Description

1 SDES5000T-01000 Diesel Engine Assembly 6 SDE5000T-06000 Right Side Plate

2 SDES5000T-02000 Electric Machine Assembly 7 SDES5000T-07000 Fuel System

3 SDES5000T-03000 Chassis 8 SDE5000T-08000 Muffler Assembly

4 SDE5000T-04000 Left Side Plate 9 SDE5000T-09000 Control Panel

5 SDE5000T-05000 Housing Unit 10 SDE5000T-09000 Accumulator




(1) Diesel Engine Assembly

No. Part. No Description Qty. No. Part. No Description Qty.
SU186FAGD-00000 Air Cooled Diesel 1 8 SDES5000T-01300  Buffer Support Plate Unit
GB/T97.1-1985 Gasket 6 2 9 GB/T5783-2000 Bolt M6x30
SDES5000T-01100 Front Air Cover Weldment 1 10  GB/T5783-2000 Hexagonal Bolt M6x30
GB/T5783-2000 Hexagonal Bolt M8x16 2 11 SDES5000T-01500 Fuel Pipe Pressure Plate Unit
GB/T93-1987 Elastic Gasket 8 2 12 SDES5000T-01200 Rear Air Cover Weldment
GB/T97.1-1985 Gasket 8 2 13 GB/T93-1987 Elastic Gasket 8
GB/T5783-2000 Hexagonal Bolt M8x20 2

\ /\JCDO'I-D-OOI\J—&

(3) Chassis Assembly

No. Part. No Description Qty. No. Part. No Description Qty.
GB/62-1988 Wing Nut M6 2 15  GB/T6170-2000 Nut M8 5
SDES5000T-03003 Accumulator Pressure Plate 1 16 SDES000T-03100 Chassis Weldment 1
SDE5000T-03002 Accumulator Mount Rod 2 17  GB/T97.1-1985 Gasket 10 14
SDES000T-03018 Accumulator Washer 1 18  GB/T93-1987 Elastic Gasket 10 14
GB/T5783-2000 Hexagonal Bolt M6x20 13 19 GB/T6170-2000 Nut M10 14
SDES5000T-03001 Accumulator Support Plate 1 20 SDES5000T-03700 Cushion 4
SDES5000T-03017 Accumulator Support Plate Washer 2 21 SDES5000T-03400 Housing Base Frame Weldment 1
GB/T818-1985 Screw M5x12 10 22 GB/T5783-2000 Hexagonal Bolt M10x40 6
GB/T93-1987 Elastic Gasket 5 10 23 SDES000T-03510 Support Plate of Heat Insulation Weldment 1
SDES000T-03300 Ventage Plate of Electric Machine 1 24 SDES5000T-03200 Lower Body of Heat Insulation Weldment 1
GB/T91-1986 Cotter Pin 4 25 SDES5000T-03016 Heat Insulation Cover Plate 1
SDES000T-03600 Castor 4 26 GB/T97.1-1986 Gasket 6 8
GB/T97.1-1985 Gasket 8 17 27 GB/T93-1987 Gasket 6 8
GB/T93-1987 Elastic Gasket 8 17 28 GB/T5783-2000 Bolt M6x20 8/

(5) Housing Unit

20

(2) Electric Machine Assembly

#

No. Part. No Description Qty. No. Part. No Description Qty.
1 SDES5000T-02200 Electric Machine Unit 1 11 GB/810-1988 Round Nut M5 2
2 8SU.0341.01 Front Cover of Electric Machine 1 12  8SU.203.009 Bolt M5 ( locking stator ) 2
3 GB/T5783-2000 Hexagonal Bolt M8x30 4 ) GB/T5783-2000 Bolt M6 ( locking front cover ) 4
4 GB/5786-1986 Screw M5x12 7 14 8 SU.0342.01 Rear Cover of Electric Machine 1
5 8SU.4351.01 Fan 1 15 D104 Carbon Brush 1
6 5SU.6741.01 Rotor 1 16 GB/5786-1986 Screw M5x14 2
7 6204DU Clip 1 17  AVR Excitation AVR 1
8 88SU.214.009 Gasket 1 18 GB/5786-1986 Screw M5x16 3
9 8SU.202.009 Bolt ( locking rotor ) 1 19 3510 Rectifier 1

5SU.6801.01 Stator 1 20 SDES5000T-02100 Air Cover of Electric Machine Weldment 1

(4) Left Side Plate

\ K@Nmmbww—s

/CD\IO)UTAOJN—X

No. Part. No Description Qty. No. Part. No Description Qty.
SDES5000T-05018 Lock Knob 1 10 SDES5000T-05100 Housing Weldment 1
SDES000T-05019 Washer 1 11 SDES5000T-05023 Window Mount Sheath 1
GB/T6172-2000 Nut M5 1 12 SDES5000T-05017 Fuel Tank Vent Cushion 1
SDES000T-05022 Lock 1 13 GB/T96-1985 Big Gasket 6 13
GB/T818-1985 Screw M5X12 2 14 GB/T93-1987 Elastic Gasket 6 13
SDES000T-05021 Lock Mount Plate 1 15 GB/T5783-2000 Bolt M6x16 13
GB/T5783-2000 Hexagonal Bolt M6x16 8 16 SDES5000T-05200 Rear Plate Weldment 1
GB/T93-1987 Elastic Gasket 6 8 17 SDES5000T-05026 Filter Seal Plate 1
GB/T96-1985 Big Gasket 6 8 18 SDES5000T-05025 Air Cleaner Cushion 1/

15
14
14 & 12
e
10
. |
&L 3
7 .‘::: “““ v 2
) (i ) @
j 0
(8) Muffler Assembly
No. Part. No Description Qty. No. Part. No Description Qty.
SU186F-02015 Exhaust Pipe Washer 4 9 SDES5000T-08003 Tail-end Gas Outlet Hose 1
GB/T97.1-1985 Gasket 8 9 10 SDE5000T-07004 Clip | 1
GB/T93-1987 Elastic Gasket 8 9 1" SDES5000T-08300 Second-lever Muffler Unit 1
GB/T6170-2000 Nut M8 2 12 SDE5000T-08410 Tail-end Gas Return Outlet Weldment 1
SDE5000T-08100  Exhaust Pipe Unit 1 13 GB/T5783-2000 Bolt M6x30 1
SDES5000T-08200  One-lever Muffler Unit 1 14 GB/T97.1-1985 Gasket 6 1
GB/T5783-2000 Bolt M8x16 3 15 GB/T6170-2000 Nut M6 1
GB/T5783-2000 Bolt M8x30 4 J

~

No. Part. No Description Qty.
1 SDES5000T-04140 Radiator Unit 1
2 GB/T5783-2000 Hexagonal Bolt M6x16 16
3 GB/T93-1987 Elastic Gasket 6 16
4 GB/T96-1985 Big Gasket 6 16
5 SDES5000T-04100 Left Side Plate Weldment 1

(6) Right Side Plate

AN

No. Part. No Description Qty.
1 SDES5000T-06011 Tank Cover Plate 1
2 GB/T93-1987 Elastic Gasket 5 10
3 GB/T818-1985 Screw M5x12 10
4 SDES5000T-06200 Air Cleaner Cover Plate 1
5 GB/T96-1985 Big Gasket 6 4
6 GB/T93-1987 Elastic Gaske 6 4
7 GB/T5783-2000 Bolt M6x16 4
8 GB/T5783-2000 Hexagonal Bolt M6x16 10
9 SDES5000T-06100 Right Side Plate Weldment 1

e,

24

25

P 26

27

28

(7) Fuel System
No. Part. No Description Qty. No. Part. No Description Qty.

1 SDES5000T-07500 Fuel Tank 1 15 SDES000T-07006 Clip 11 2
2 SDES5000T-07200 Fuel Tank Cover 1 16 SDES5000T-07007 Oil Return Pipe 1
3 SDES000T-07001 Filler Filter 1 17 SU186FA-13000 Nozzle Tip 1
4 SDES5000T-07100 Fuel Tank Weldment 1 18 SU186FA-10501 High Pressure Fuel Pipe 1
5 SDES5000T-07400 Oil Indicator 1 19 SU186F-12000 Fuel Pump Unit 1
6 GB/T818-1985 Screw M5x12 2 20 SU178FAGI-11200 Fuel Control Valve Unit 1
T GB/T93-1987 Elastic Gasket 5 2 21 SDES5000T-07005 Fuel Pipe Il 1
8 GB/T97.1-1985 Gasket 5 2 22 GB/T6170-2000 Nut M8 1
9 SDES000T-07002 Sheath 4 23 TR180N-10300 Diesel Air Cleaner Unit 1
10 SDES5000T-07003 Cushion 4 24 SR180N-10301 Diesel Air Cleaner Seat 1
1 GB/T5783-2000 Bolt M6x16 4 2D SR180N-10310 Element Unit 1
12 GB/T97.1-1985 Gasket 6 4 26 SR180N-10304 Seal Sheath 1
13 SDES5000T-07004 Clip | 4 27 SR180N-10308 Filter Cup 1
SDES5000T-07005 Fuel Pipe | 1 28 SR180N-10307 Fasten Cap 1

N [

8
9

(9) Control Panel
No. Part. No Description Qty.
1 GB/T818-1985 Screw M6x12 6
2 JS425 Electric Lock 1
3 GB/T818-1985 Screw M3x30 4
4 &5 Light Oil Pressure Indicator Light 1
5 MU45 0~300V AC Voltmeter 1
6 BLX Fuse 1
7 250V 26A Receptacle 2
8 SDES5000T-09102  Air Switch Mount 1
9 GB10963/B20/1P Air Switch 1
10 SDES5000T-09101 Control Panel 1
11 910A Black 12V Cathode Wiring Terminal 1
12  910A Red 12V Positive Wiring Terminal 1
13 GB806-1988 M6 Control Panel Terminal 1
14 250V 26A Plug 1

-~

(10) Accumulator

¥

No. Part. No Description Qty
1 SDES000T-09303 Accumulator Positive Wiring 1
2 (GB/62-1988 Wing Nut M6 2
3 GB/T5783-2000 Bolt M6x25 2
4  SDES5000T-09502 Accumulator Positive Wiring Clip 1
5 SDES5000T-09501 Accumulator Cathode Wiring Clip 1
6 SDES5000T-09302 Accumulator Wiring Terminal 1
7  SDES5000T-09301 Generator Wiring Terminal 1
8 12V 36Ah Accumulator 1

\,




1 #4KE B CYLINDER BLOCK ASSEMBLY

SU170/SU178/SU186
SU170

SU170

36

4

1o

37

SU178/SU186

SU178/SU186

30 29




1 #L4KEF CYLINDER BLOCK ASSEMBLY

e wme B R A =

NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | sui18é |sut17o| sut78|sui8e|sut7o| su178| sutse| sui70| su178| su18e

1 7001017 MUHR 2 Drain Plug 1

2 7001100 HhiZ = 0il Piug Seal Assem 1

. 9701301 9701351 SG30*45*85EI§§G35*50*10 3630*45*30“|862G35*50*10 1

4| 7001001 | 7801001 | 8601001 LR Cylinder Block 1

5 7011200 8611200 iR ok R R Fuel Controller Assem 1

6 9702024 Of2 & £ El24%2 . 4 0-Ring24%2.4 2

7| 7001002 7801002 Wi R Oil Filler Cap 2

8 9802008 S RT941/8 Needle Bearing7941/8 2

9 7001012 BHRR ZEZHE (8) Stud Plate(Short) 1

10 7001011 Bim R ZERE (K Stud Plate(Long) 2

q4 7012001 ESHRBE Fuel Injection Pump Gasket When Necessary

12 7012003 EHEZSRAE Seal Gasket 1

13 7012002 SRR T HR Seal Plate 1

14 9901061 s+ 242 EiM6 Nut M6 3

15 7001009 bk oy Retainer 1

16 9903080 T Es Washer8 1

17 9902081 BZAEM8 %12 Bolt M8*12 1

18 9802015 55 7&37941/15 Needle Bearing37941/15 1

1917001003 | 7801003 | 8601003 | SE =184 (%) Cylinder Head Stud(Short) 2

20| 7001007 | 7801007 | 8601007 | SIIZIREFHEE Cylinder Head Washer 4

217001005 | 7801005 | 8601005 | SEIZFEMELE () Cylinder Head Nut(Short) 2

2217001013 | 7801013 | 8601013 HEEBRAH Cylinder Head Gasket 1

23| 7001006 | 7801006 | 8601006 | =S&r=1BH (¥ Solnder Head Nut(Long) 2

241 7001004 | 7801004 | 8601004 SEEE® () Cylinder Head Stud(Long) 2

257001008 | 7801008 | 8601008 % E Ring 1

26| 7001015 | 7801015 | 8601015 phamFEEE R Crank Case Gasket 1

27]9801205 | 9801206 | 9801207 757 l%r?;osﬁ] D207 Dzoslsa”gzzgni} D207 1

28| 7001014 | 7801014 | 8601014 8 B R Main Bearing 1

29 9905081 $H8x12 Pin8x12 2

30| 7001016| 7801016 | 8601016 ith 4h F = Crank Case Cover 1

31] 9701025| 9701302 | 9701351 8625*42*10|863;;)EE4§5110] SG35H50*10 8625*42*10|SGS(C))L§§ 1aoI | SG35%50:10 1

32 9902083 12 #2M8*33. 5 Bolt M8x33.5 1 15 16

33 7001019 RN RIRE Plug 1

34 7001021 fR 1k =8 Plunger8 2 3 3

35| 9902072 12 HEM6%25 BoltM6%25 14

36 9902064 12 FEM6* 14 BoltM6%14 1

37| 7001018| 7801018 | 8601018 51 XLAR Air Gover 1

38 7801502 R TESES Air Gover Collar 1

39 7801601 PR R Shock Absorber 1

40 7801603 RE®HRE Shock Absorber Seat 1




A

2 SEIZ SR CYLINDER HEAD ASSEMBLY

SU178

SU170

SU186




2 SEIZ=5 K CYLINDER HEAD ASSEMBLY

Fs %= A XA e
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
Su170 sut178 | sui18e |sut70| sut78|sui1ge|sut70| sut178| suise| SU170| SU178| Su186

1] 7002014 | 7802014 | 8602014 HSERRL Air intake Gasket 1

2 | 7002200 | 7802200 | 8602200 SEEEH Cylinder Head 1

3 | 7002003 | 7802003 | 8602003 #HSIT] Intake Valve 1

4 | 7002004 | 7802004 | 8602004 HES0 exhaust valve 1

5| 7002015 | 7802015 | 8602015 HESRZER Silencer Gasket 1

6 9905041 $H4%8 Pin4*8 1

7 7002007 8602007 SN ERE Valve Spring Washer 2

8 | 7002005 | 7802005 | 8602005 |8 E Valve Spring 2

9 | 7002002 | 7802002 | 8602002 SINHERE Spring Retainer 2

10 7002105 SITATIRET Valve Screw 2

11 9901060 12 EIM6 Nut M6 2

12 7002106 8602106| S IHEE X B X E 4242 Rocker Arm Bolt 1

13 7002103 8602103 HSER Exhaust Valve Rocker Arm 1

14 7002102 8602102 EEXE Rocker Arm Support 1

15 7002101 8602101 EEH Rocker Arm Shaft 1

16 7002104 8602104 S e Intake Valve Rocker Arm 1

17] 7002016 | 7802016 | 8602016 SITETHER Valve Adjusting Plate 2

18| 7002001 | 7802001 | 8602001 S|rgix Cotter 4

19 9901061 S+ 2B EIM6 Nut M6 2

20 7002009 N 5 28 [E 4R Nozzle Retainer 1

21 7002018 RHRERE Spacer Washer 1

22 700201 1 fRIME Spacer 1

23 9909062 22 FEAM6%50 Stud AM6%50 2

24 9909063 9909064 e 2

25 9902070 12 FEM6%25 Bolt M6x25 1 2 3
26 9909081 22 FEAM8 %20 Stud AM8*20 2




3 [ELE =5 CYLINDER HEAD BONNET ASSEMBLY

SU170/SU178

11

13

SU186

1}

Y
/

n




3 [EZER2B CYLINDER HEAD BONNET ASSEMBLY

FsS 9= AR 5 A TR H=E

NO. CODE DESCRIPTION DESCRIPTION QUANTITIES

SU170 SuU178 SU186 SU170| SU178| SU186 | SU170| SU178| SU186| SU170] SU178| SU186

1 7003001 8603001 SHEE Cylinder Head Bonnet 1

2 7003201 Tk Ball 1

3 7003202 I 05 25 R Breather Assem 1

4 7003203 o Pin 1

5 9702012 OB 22 £ [El12%1. 9 0-Ring12%1.9 1

6 7003003 8603003 SIEE®F Bonnet Gasket 1

y 7001021 R 3ESX10 Plunger8*10 1

8 7003004 W JE o Decompression Spring 1

9 7003100 B E & ER 1A Decompression Shaft Assem 1

10 9702010 OZY 27 1 &1 0%1. 9 0-Ring10%1.9 1

i 44 Bolt

11 9902074 9902075 TG I We=70 G T Wor70 2

192 9905316 tH3%16 Pin3%16 1

1.3 7003005 fin;ih aE & Plunger 1 /




4 SEZEEFFEAL PISTON & CONNECTING ROD ASSEMBLY

SU170/SU178/SU186




4 STEEEMFERHK PISTON&CONNECTING ROD ASSEMBLY

Fs = AR ey HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 sut78 | suise |sut70| sut78|sutige |sut70| sut78| sutse| Su170| su178| suige

1 | 7004100 | 7804100 8604100 i IR ER 4 0il Ring Assem 1

2 | 7004101 | 7804101 | 8604101 F—ESIR First Gas Ring 1

3| 7004102 | 7804102 | 8604102 FTESIK Second Gas Ring 1

4 | 7004103 | 7804103 | 8604103 S Piston 1

5| 7004104 | 7804104 | 8604104 h 2 H Piston Pin 1

6 [ 9906019 | 9906021 | 9906028 F——T—57—T3 T N 1

7| 7004201 | 7804201 | 8604201 AR Connecting Rod Body 1

8 | 7004203 | 7804203 | 8604203 SE AT 4 44 Rod Nut 2

9 | 7004205 | 7804205 | 8604205 E A2 B Rod Bolt Nut 2

10 9905310 FH3%10 Pin3*10 2

11] 7004202 | 7804202 | 8604202 EAME Crank Pin Box 1

12| 7004204 | 7804204 | 8604204 EFZEeE R Rod Bolt Washer 2

13| 7004205 | 7804205 | 8604205 AT 3 T Crank Pin Bearing 2




B4 k& S p CRANK SHAFT & FLYWHEEL ASSEMBLY

SU170/SU178/SU186




5 Bl k% S B CRANK SHAFT & FLYWHEEL ASSEMBLY

Fs s 2R BN AWM =
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 su186 |su170 sui7s|sutise|sui7o0 sui7s| suiss| sui70| su178| suise
2 ) 5 7K Ball Bearing

1 9801202 9801203 555 =5 - - 2

2 | 7005007 | 7805007 | 8605007 T 147 4 Balancer Shaft 1

3 9904051 E5%7 Key5%7 2

4| 7005006 | 7805006 | 8605006 FEEE s Balancer Gear 1

5| 7005004 | 7805004 | 8605004 ih 4 IF B 5 48 Crank Shaft Timing Gear 1

6 | 7005201 | 7805201 | 8605201 i 4 Crank Shaft 1

7 7005202 5 Plunger6 1

8 9904052 85%12 Key5%12 2 1
8-1 9904053 §E5%14 Key5x14 1

i§_¥ Key

9 9904054 9904061 5x45 | 6x50 5%45 | 6x50 :

10| 7005101 | 7805101 | 8605101 i Fly wheel 1

11] 7005102 | 7805102 | 8605102 & %5 Bl Fly Wheel Gear 1

12 7005003 8605003 KEH IR RE Fly Wheel Nut Washer 1

13 7005002 8605002 RS Fly Wheel Nut 1

14| 7005001 | 7805001 | 8605001 2o & Starter Pulley 1

15 9902062 S22 F2M6% 12 Bolt M6x12 3 4

R B 0K Ball Bearing
161 9801306 | 9801307 | 9801308 555 [ 6307 | 6308 6306 | 6307 | 6308 ]
17] 7005009 | 7805009 | 8605009 T 167 4 5 5 Balaia 1




6 MEAMS B CAMSHAFT ASSEMBLY

SU170/SU178/SU186




6 &AM S B CAMSHAFT ASSEMBLY
F= R 2R RNAR e
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 suige |sut70]| sut78|lsuige|sui70]| sut78] suige| sui70| sui78| suU186
117006100 | 7806100 | 8606100 S HEFFER 4 Valve Rod Assem 2
2 7006003 8606003 SITEHE Valve Tappet 2
3| 7006002 | 7806002 8606002 (™ 4 % IF B 5 48 Camshaft Tming Gear 1
4 iz Key 1
5| 7006001 | 7806001 | 8606001 48 &h Camshaft 1




7 HRAZG S AIR CLEANER ASSEMBLY

SU170/SU178

SU186

SU170




7T HEFRZGEEM AIR CLEANER ASSEMBLY

F5 ‘=S 2 TR I AR HeE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 su1ge |suti70]| sut7g|sut1ge|sut70| su178| suige| sut70| su178| SuU186

1 7007001 8607001 THRIESRRE Air Cleaner Gasket 1

2 | 7007401 | 7807401 | 8607401 HEE Intake Pipe 1

3 7007300 8607300 | =SRIEFRTKERM | AirCleaner Bottom Case Assem 1

4 7007303 8607303 Bh = 3 E Shock Absorber Washer 11 1

5 7007402 T XEEE Air Cleaner Element Bolt 1

6 9901061 5+ 2 42 £IM6 Nut6 3

7 7007100 8607100 = SR O A Air Cleaner Element Assem 1

- T Air Cl El t

8 7007101 8607101 e B R & Hock Absorbar 1

9 7007203 8607203 fFEE | Shock Absorber Washer 1 |

10 7007201 8607201 2 i E Ring 1

11 7007211 8607211 TEEEH Air Cleaner Shock Absorber 1

hi B 42 £ NutMe
12 7007107 8607107 e T — W 1
i iz 42 B 3 B Washer
13 9903060 9903080 = = = 3 1
14 7007200 8607200 THIESEZEY Air Cleaner Cover Assem 1




8 iHFE 235 B SILENCER ASSEMBLY




8 JHAE 225 X SILENCER ASSEMBLY
F< = 2R T AR e
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 suige | sut70| sui78|suigse |sui7o| sui78] suigse| sui70]| suit78| sui1sge6
117008100 | 7808100 | 8608100 HESINEEE Case Assem 1
2 9902061 12 $2M6%8 Bolt M6%8 10
3| 7008200 | 7808200 | 8608200 = P R e Silencer Welded Assem 1
4 9903080 F - [ES Washer8 2
5 9903081 5 3 (B8 Washer8 2
6 9901080 12 £fM8 Nut M8 2
12 1 Bol
719902062 9902081 3R e erTe] BT 2




9 JHBRAR

LUBE OIL SYSTEM

SU170

SU178/SU186




9 JABARZL S LUBE OIL SYSTEM

Fs 4n s AR I AR HeE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 sut78 | su18é |sut70| sut178|sui1ge|sui7o| su1t78| suige| SU170| SU178| SU186

1 9902061 B2 22 }2M6%8 Bolt M6%8 3
2 7009003 MLH R =W Oil Pump Cover 1

3 9702345 OB % 1 [El34. 5%1. 8 0-Ring34.5%1.8 1
4 7009103 INEEF Outer Rotator 1

5 700901 AT Inner Rotator 1

6 7009102 869102 ¥R Oil Pump shaft 1

7 9905031 f43%18 Pin3x18 1

8 7809004 HhREZohiE5 Oil Pump Gear 1

SU170 Oil Filter Assem
9 7009200 HL i 8 E 2R AR Oil Filter Assem 1
10 9702025 OBY % £1 [El25%2. 4 0-Ring25%2.4 1
11 7009002 MHEERE R Oil filer Cover Gasket 1
12 7009001 HmiE BER/ER Oil filter Cover 1
13 9902061 1% FEM6% 8 Bolt M6*8 2
SU178/SU186 Oil Filter Assem

9 7809200 I o Oil filter Assem 1
10 9702025 OB 27 $t Bl25%2. 4 0-Ring25%2.4 1
11 9902064 12 FEM6%14 Bolt M6%14 1
12 7809005 HHEE Intake Pipe 1




10 A& % FUEL TANK & FUEL PIPE ASSEMBLY

SU170/SU178/SU186




10 MAiMA K E K FUEL TANK & FUEL PIPE ASSEMBLY

Fs s & £ H=
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 su178 | su186 |sut70| sut7s|suige|sut7o| su178| su1se| su170| su178| su186
1 9902086 12 $EM8*45 Bolt M8%45 1
2 7010003 B LR E R Upper Stay Bolt 1
3 9903080 T [E8 Washer8 1
4 | 7010001 | 7810001 | 8610001 e E e Upper Stay 1
5 7010002 AR R R B Damper 4
6 7010013 [ 5H% £ Clamp 2
7 7010012 5] M Fuel Oil Return Pipe 1
8 7010005 T Clamp 2
9 7010006 T Fuel Level Pipe 1
10 9902064 2 FEM6* 14 Bolt M6%14 Z
14 7010400 i FETF R RER Fuel Tank Cock Assem 1
12 9702132 OBV Z £ B13. 2%1. 8 0-Ring 13.2%1.8 1
13 701001 1 i3 & £ I Clamp 2
14 7010009 HimE Fuel oil Pipe 1
15 7010007 HIEERER Fuel oil Filter Gasket 1
16| 7010300 | 7810300 | 8610300 SHIEIESR Filter Element Assem 1
17| 7010500 | 7810500 | 8610500 = & Y Fuel Injection Pipe Assem 1
18] 7010201 | 7810201 | 8610201 HAE IR A Fue | Tank Welded Assem 1
19 7010004 5¢ JH IR M A Fuel Oil Filter 1
20 7010015 H R Fuel Lever Mark 1
21 7010100 HEE A Fuel Tank Cap Assem 1
22 7010014 HET X3 Lower Stay Assem 1
23 9901061 12 £IM6 Nut M6 2
24 7010016 SFERUHIZ B B |Fuel Tank Oil Plug Seal Assem 1
25 9902121 BEFEM12%1. 25X 14 Bolt M12%1.25 x 14 1
26 8610017 B & 5 Fuel Injection Pipe Dampcr 1




11 AR R IRY\ 2% GOVERNOR & CONTROL SYSTEM

SU170/SU178/SU186

15

FG




JHi%E K& 3% % & GOVERNOR&CONTROLSYSTBM(F/FP)

F 3 %S &R Z AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 su178 | suige | sut70| su178 | su1e6| sui70| sui78 |suise| SUT70 SU178|SU186

1 7011303 Y\ F R AL Control Handle 1

2 7011302 LA 3k Pull Lever Head 1

3 7011304 RN FIRZLE Handle Bracket 1

4 7011301 F Hadle 1

5 9901060 4% M6 Nut M6 2

6 7011305 I 4% 92 42 Pull Bolt 1

7 7011306 = 1E PR {5 12 £T High Speed Limit Screw 1

8 7011006 [B] 43z 38 2 Return Spring 11 1

9 7011005 [e] {3 58 & | Return Spring 1 1

10 7011007 8611007 i) i o Governor Spring 1

11 9902064 42 FEM6% 14 Bolt M6x%14 1

12 9902069 12 FEM6%20 Bolt M6%20 1




12 F55;H%R S B FUFL INJECTION PUMP ASSEMBLY

SU170/SU178/SU186




12 BESHZE S FUEL INJECTION PUMP ASSEMBLY

Fs hs AR T AR e
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suigé |sui70| sut78|suige|su170| sui78| suig86| Su170| su178| su186
1 7012006 5 R X R Delivery Holder 1
2 7012008 i R ' Delivery Spring 1
3 7012009 i 7 1 E 3 Delivery Gasket 1
4 7012201 4 e 18 Delivery Valve 1
5 7012202 tH 36 i) [ Delivery Seat 1
6 7012400 MEREREEN Joint 1
7 7012005 0%l & 0-Ring 1
8 7012101 8612101 RAK F.l.prmp Body 1
9 7012100 8612100 2 Plunger 1
10 7012013 BE Shim Set ¥2 FEWhen Necessary
11 9905206 fH2x6 Pin2x6 2
12 7012011 RIKFEZER Packing 1
13 7012300 HERHESEEHS Control lever Assem 1
14 7012004 W 42 14 [ Snap Ring 1
15 9905308 fH3%8 Pin3x%8 1
16 7012012 % AR Spring Seat 2
17 7012016 EEWE F.I.Pump Spring 1
18 7012015 SE T Spring Seat 1
19 7012014 HE A 1K Tappet 1




13 ME;HEs Sk FUEL NOZZLE ASSEMBLY

SU170/SU178/SU186




13 Mi/Mas 5K FUEL NOZZLE ASSEMBLY

F3 = AR & AR H=
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170  SU178 SU186 | SU170| su178 | su1se| su170| su178 | su186| SU170 SU178 | SU186

1 7013200 %% S 28 R ER 14 Nozzle Holder Assem 1

2 7013007 $h B Shim Pack 2 ZEWhen Necessary
3 7013006 R g Nozzle Spring 1

4 7013005 0 #F Spring Retainer 1

5 7013003 (8] 2K Stop Plate 1

6 7013004 7E {3 $H Pin 2

9| 7013100 8613100 5% 76 P 188 14 Nozzie Valve 1

8 7013002 M5 ) M 2% 8 Nozzle Case Nut 1




FHIFCHER RECOIL STARTER ASSEMBLY

14

SU170/SU178/SU186




14 FH &3S RECOIL STARTER ASSEMBLY

FS s 2R - v =
NO. CODE DESCRIPTON DESCRIPTION QUANTITIES
sut170 | sut7s SU186 |SU170|sSu178 | su186|sSut70 | Su178| Su186 | SU170 | SU178| SU186
1 9901061 9901081 12 £IM6 Nut M6 1
2 7014006 EE 1 2 Friction Plate 1
3 7014003 EEARE Friction Washer 1
4 7014004 RHMER Ratchet Plate 1
5 9903060 T #E6 Washer6 1
6 7014005 Hitom & Return Spring 1
7 7014002 £ 4858 & Push Spring 1
8 7014001 FEBI Ratchet 2
9 9905082 8% 18 Pin8x18 2
10| 7014012 | 7814012 | 8614012 ) Reel 1
11 7814009 86140009 THiRE®RE Spiral Spring 1
12| 7014100 | 7814100 | 8614100 FHRBINFIBH Case Assem 1
18 9902061 12 FEM6 %8 Bolt M6x8 4
14| 7014008 | 7814008 | 8614008 PR R Starter Rope 1
15| 7014007 7814007 R F IR Starter Handle 1




15 5 X & 5 COOLING DEVICE ASSEMBLY

SU170/SU178/SU186




15 S XE 2 COOLING DEVICE ASSEMBLY

2= RS 2 TR WA HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 suigse | sut70| su178 | suige| sSu1t70| su178 | su1ige | SU170 SU178 | SU186
1| 7017003 | 7817003 | 8617003 = B Shock Absorber Seat 1
217017100 | 7817100 | 8617100 ENEEEH Fan Case Welded Assem 1
3 7017002 BEE Shock Absorber 4 5 4
4 7017003 #E10%10 Collar 4 5 4
5 9903063 K #El6 Washer6 4 5 4
6 9902070 B FEME6%22 Bolt M6*22 4 5 4




16 R L EXEBH ZEZ% STARTER & GENERATOR ASSEMBLY

SU170/SU178/SU186




16 Fesh#l A B H 2% STARTER & GENERATOR ASSENBLY

Fe = & R LA Ha
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 su1ge | sui70| sui78 | suige| sui70| su178 | suige| Su170 sui78|suise

1 7016100 ki A B Fly Wheel Generator 1

2 9902067 2% FEM6%20 Bolt M6*20 3

3 9902063 EETME%12 Screw M6*12 3

4 9902062 B FEME%1 2 Bolt M6*12 3

5 7016003 £ #R Clamp 1

6 7016004 Btk 2% Regulator 1

7 7016005 2 3 B #l Starting motor 1

8 9902103 2 42M1 0% 35 Bolt M10*35 2

9 9903100 FHE0 Washer10 2
9903101 S R E1 0 Washer10 2

=




SU 170

®

8

4] 3 &
=8 P " & rfl)
o o A\ (e 7. s _
=2 = & =~
4 ¢
v
bh &9 D@@@ - &
o & f G
i a e T By r=={l)
; B
A\ ),
Ve




QUANTITIES

leII17R |QII1RR

N

Qliaal 1147






# BB 4H FULL GASKET SETS

FS me 2 R AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 | Su178 | su186 | Su170| Su178| su18e| sut7o| su178| Sui186|su170/SU178 [SU186
a 7001100 FREERE 0 il Plug Seal Assem 1
b 7012001 BRRER Fuel Injection Pum pGaskst 1
c 7012002 TEHRER Seal Gasket 1
d [7001015]7801015| 8601015 HimfEERRA Crank Case Gasket 1
e [7002014 | 7802014 | 8602014 HEERR Air Intake Gasket 1
f 17002015 [7802015] 8602015 HESRRE Silencer Gasket 1
g 7003003 8603003 SEEERRF Bonnet Gasket 1
h 7007001 8607001 TREEREA Air Cleaner Gasket 1
i 17009002 MisiEEIRE R Qil Filter Gasket 1
j 7010007 LHERR Fuel Oil Filter Gasket 1
7% BEARINGS
Fr = s 2R k- v HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 | Su178 | su186 | sut70| sui7s|suiss|sut7o| sui78| sutse|sut7o|sui7s [sutse
| TIPS Ball Bearing
1
9801306 9801307 9801308 "5 ™12 07 | 6308 | 6306 | 6307 | 6308
m [9801205]|9801206(9801203| 6205 | 6206 | 6207 [ 6205 | 6206 | 6207 2
n 9801202 9801203 6202 6203 6202 6203 2
) 9802008 RETHRT941/8 Needle Bearing 7941/8 1
p 9802015 BRETHRA37941/15 NeedleBearing 3794145 1
=]
S 11 EASY DESTROYED PARTS
s ws 2 KX AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
suU170 | su178 | su18e |[su17o| su178|suiss|sut7o| su178|su1se|su17ofsui7s |su186
A (7004100 7804100|8604100 MIRER ¢ Qil Ring Set 1
B [7004001|7004001|8604001 E—ERR First Gas Ring 1
C [7004002] 7004002 8604002 EESR Second Gas Ring 1
D [7004005]|7804005|8604005 EfiER Crank Pin Bearing 2
Pk Qil  Seal
E 19701025[9701302|9701351 5 G25% 42105 630*45%1 0| SG35% 5010 SG25%42%1 0563 0% 45%10] S635% 5041 (] 1
E 0ilSeal
F 9701 301 9701 351 SG30%45%8 [SG35*50*10 SG30x45%8 ISGSE*SO*IO 1
G 7013000'7813000 8613000 5 5 R Nozzle Valve 1
H 7002011 fRE Spacer 1
I 7010300|7810300 8610300 LIRS ER 4 Filter Element Assem 1
J 7007100 8607100 ERIEDEHH Air Cleaner Element Assem 1
k | 7001013] 7801013] 8601013 SEHERR Cylinder Head Gasket 1
L 7011008 SHESE8X14X2. 5 0il Seal SG8 x14x 2.5 1
M | 7001008 [ 7801008] 8601008 e Ring 1
N 9702010 O & E10X1. 9 0-Ring10x1.9 1
0 9702024 O B 3 24X 2. 4 0-Ring24 x 2.4 2
P 9702025 OF2 Z 1 E25X2. 4 0-Ring25 x 2.4 1
Q 9702012 O EEE12X1.9 0-Ring12 x 1.9 1
R 9702345 Of. & 1 B34. 5X1. 8 0-Ring34.5 x 1.8 1
S 9702132 O, Z &t B13. 2X1. 9 0-Ring13.2 x 1.9 1




SHE SEALS

FS WS AR R o=
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES

SU170 SU178 SU186 SU170 | SU178 | SU186 | SUT70 | SU178 | SU186 | SU170 | SU178 | SU186

bS] 0il Seal
E | 9701020 | 9701302 9701351 $625+42+10| s630+45+10] sa35+*50%10] sGos5*a2+10] sa30+4s+1d sa35450%10 1
F 9701301 9701351 LE Ol Ses
$630+45+8 [ s635¢50+10 $630+45%8 [ sass#50%10 1
L 7011008 M EFSG8*14%2.5 Qil Seal SG8*14*2 5 1

TEER, 12847 ZE 5% — % KTORQUEFOR TIHGTEN UP MAIN SCREW BOLT AND NUT
B 48R Kunit: N-m

=] ﬂ%
rf,(? A Model SU170 SU178 SU186

Description
V¥ 42 £

"' | Connecating rod nut 25~30 40~45
SE &2

2| cylinder head nut 28~32 42~46 54~58

3 | X®ES
Fly wheel nut 120~130 130~150
3 2% R AR B

* | Nozzle retainer 10~12
EEEXEEZR

5 | Tight screw bolt of 20~22 43~47
RocKet support
I EMGAZ 42

5 | Standard M6 bolt 10~12
FR ENGIE 12

7| Standard M8 bolt 18~22




